902870002

Code:

TILLERS
SA

Type:

05 - 12/2015

01

Revision:

Model:

Drowing:

ATTACHMENT TO THE TRACTOR

Group:



Type: TILLERS Code: 902870002

Model: SA Revision: 05 -12/2015

Group: ATTACHMENT TO THE TRACTOR Drowing: 01

Riferimento Codice Descrizione Qt

1 4337003 Hook 1
2 4531640 Spacer tube 1
3 5137068 Clip for hook 1
4 3021108016 Screw M8x16 UNI 5739 1
5 3021110090 Screw M10x90 UNI 5739 1
6 3625100008 Washer grower @8 UNI 1751 1
7 3464101008 Self locking nut M8 UNI 7473 1
8 4001666 Right hitch frame 1
9 6351003 Split pin "R" @3 1
10 4236115 Pin 1
1 4001667 Stand leg 1
12 3444101012 Metal self loking nut M12 DIN 980 4
13 3604100012 Washer @12 UNI 6592 4
14 3444101010 Metal self loking nut M10 DIN 980 12
15 4001668 Moving frame 1
16 4301655 U screw 2
17 4531266 3rd lower pin spacer 2
18 4301265 3rd lower pin 2
19 6350010 Split pin @10 DIN 11023 4
20 3021110025 Screw M10x25 UNI 5739 8
21 3021110020 Screw M10x20 UNI 5739 4
22 4001665 Left hitch frame 1
23 4131677 Cardan protection 1
24 3464101010 Self loocking nut M10 UNI 7473 1
25 4301589 Upper pin 1
26 6351004 Split pin "R" @4 1

«P.
sicm



W W

/%F/m 5

902870002

Code:

TILLERS
SA

Type:

05 - 12/2015

02

Revision:

Model:

Drowing:

TRASMISSION

Group:



Type: TILLERS Code: 902870002

Model: SA Revision: 05 -12/2015

Group: TRASMISSION Drowing: 02

Reference Part n® Description Machine type Qty
1 3021108020  Screw M8x20 UNI 5739 17
2 4131666 Protection support 1
3 3604100008 Washer @8 UNI 6592 19
4 4871601 Internal tube protection SA/085 2
4 4871602 Internal tube protection SA/105 2
4 4871603 Internal tube protection SA/125 2
5 3021110020 Screw M10x20 UNI 5739 2
6 4131668 Chain hook 1
7 3464101008  Self locking nut M8 UNI 7473 6
8 3021110030 Screw M10x30 UNI 5739 8
9 3625100010 Washer grower @10 UNI 1751 8
10 3021108025 Screw M8x25 UNI 5739 13
11 4001606 Chain adjuster 1
12 4211263 Spring for chain adjuster 1
13 4201616 Pinion Z13 1
14 6320030 Retaining ring for shaft @30 UNI 7435-DIN 471 2
15 4781621 Garket for trasmission carter 1
16 6700019 Trasmission chain 1
17 4201617 Pinion Z19 1
18 3442022 Pressure relief plug M22 1
19 6800018 O-ring seal 116 - 18.72x2.62 1
20 3444114 Conical level oil plug M14 1
21 4111624 Trasmission carter 1
22 3444101008 Metal self loking nut M8 DIN 980 13
23 2106207 Bearing 6207 1
24 4781622 Bearing support gasket 1
25 6204562 Oil seal 45x62x10 PP DIN 3760 AS type 1
26 4701623 Bearing support 2
27 3464101010  Self loocking nut M10 UNI 7473 4
28 6836220 Oil seal O.R. 220 1
29 4591618 Bushing for oil seal 1
30 4301644 Hexagonal shaft SA/085 1
30 4301645 Hexagonal shaft SA/105 1
30 4301646 Hexagonal shaft SA/125 1
31 4131665 Protection support 1
32 3021108025 Screw M8x25 UNI 5739 2
33 8008908 Gearbox 1
33 8008912 Gearbox (clockwise) 1
34 6606001 Plastic plug for tube 1
35 4131667 U plate support 3
36 4871611 External tube protection SA/085 1
36 4871612 External tube protection SA/105 1
36 4871613 External tube protection SA/125 1
37 8870011 Plasti tubes kit SA/085 1
37 8870012 Plasti tubes kit SA/105 1
37 8870013 Plasti tubes kit SA/125 1

«P.
sicm



sicm

Type: TILLERS Code: 902870002
Model: SA Revision: 05 - 12/2015
Group: GEARBOX Drowing: 03



Type: TILLERS Code: 902870002

Model: SA Revision: 05 -12/2015

Group: GEARBOX Drowing: 03

Riferimento Codice Descrizione Qt

1 6203572 Oil seal 35x72x10 PP DIN 3760 AS type 1
2 6320035 Retaining ring for shafts @35 UNI 7435 - DIN 471 1
3 2106207 Bearing 6207 1
4 2106307 Bearing 6307 1
5 4721703 Pinion Z13 1
6 4651701 Gearbox 1
7 6470118 Seal washer @18 1
8 3442018 Pressure relief plug M18 1
9 6205080 Qil seal 50x80x10 PP DIN 3760 AS type 2
10 6310080 Retaning ring for bores @80 UNI 7437 - DIN 472 2
1" 2106010 Bearing 6010 2
12 6100100 Cover @100 1
13 4721702 Bevel gear Z19 1
14 4591704 Shaft 1
15 6361225 Parallel key 12x25x8 UNI 6604 1
16 8008922 Conical gear Kit 1

«P.
sicm



16

)
N

10

902870002

Code:

TILLERS
SA

Type:

05 - 12/2015

04

Revision:

Model:

Drowing:

ROTOR AND TOOLS

Group:



Type: TILLERS Code: 902870002

Model: SA Revision: 05 -12/2015

Group: ROTOR AND TOOLS Drowing: 04

Reference Part n® Description Machine type Qty
1 4781622 Bearing support gasket 2
2 2106207 Bearing 6207 2
3 6204062 Qil seal 40x62x10 PP DIN 3760 AS type 2
4 4701623 Bearing support 2
5 4001632 Rotor SA/085 1
5 4001633 Rotor SA/105 1
5 4001634 Rotor SA/M25 1
6 3635100012 Washer GROWER @12 FIAT 10188 0
7 3131112030  Screw M12x30 fine pitch UNI 5738 0
8 4811681 Left blade 0
9 3414102012  Self loocking nut M12 UNI 5587 (fine pitch) 0
10 4811680 Right blade 0
11 3021110030  Screw M10x30 UNI 5739 8
12 6320035 Retaining ring for shafts @35 UNI 7435 - DIN 471 1
13 3604100010 Washer @10 UNI 6592 8
14 3464101010  Self loocking nut M10 UNI 7473 8
15 6560008 Grease nipple M8 UNI 7663 A type 1
16 4821601 Cuerve blades kit SA/085 8
16 4821601 Cuerve blades kit SA/105 10
16 4821601 Cuerve blades kit SA/125 12
17 8123000032 32 bolts kit M12x30 SA/085 SA/085 1
17 8123000040 40 bolts kit M12x30 SA/105 SA/105 1
17 8123000048 48 bolts kit M12x30 SA/125 SA/M25 1

«P.
sicm



=7

' L 4 sicmv

Type: TILLERS Code: 902870002
Model: SA Revision: 05 - 12/2015
Group: FRAME, SKIDS AND PROTECTIONS Drowing: 05



Type: TILLERS 902870002

Model: SA 05 -12/2015

Group: FRAME, SKIDS AND PROTECTIONS

Reference Part n® Description Machine type Qty
1 3464101012  Self locking nut M12 UNI 7473 12
2 3604100012 Washer @12 UNI 6592 12
3 4001658 Gearing side skid 1
4 4001660 Gearing side plate 1
5 3021112030  Screw M12x30 UNI 5739 12
6 3464101008  Self locking nut M8 UNI 7473 1
7 4001671 Pin SA/085 1
7 4001672 Pin SA/105 1
7 4001673 Pin SA/125 1
8 3021108025 Screw M8x25 UNI 5739 1
9 4302001 U screw M8 2
10 4131627 Front protection SA/085 2
10 4131628 Front protection SA/105 2
10 4131629 Front protection SA/125 2
11 3604100008 Washer @8 UNI 6592 8
12 3444101008 Metal self loking nut M8 DIN 980 8
13 4001677 Bonnet SA/085 1
13 4001678 Bonnet SA/105 1
13 4001679 Bonnet SA/125 1
14 3680010 Clevis @10mm 1
15 4508702 Bonnet chain 1
16 4001653 Frame SA/085 1
16 4001654 Frame SA/105 1
16 4001655 Frame SA/125 1
17 4131631 External side plate 1
18 4001659 External side skid 1

«P.
sicm



